

High	Moderate	Low*
Receiving corticosteroids: ¹ ≥2 mg/kg/day of prednisone (or equivalent) for persons ≤10 kg or ≥20mg/day of prednisone (or equivalent) for persons > 10 kg for at least 2 weeks	Receiving corticosteroids: ¹ 0.5-2 mg/kg/day of prednisone (or equivalent) for persons <10 kg or 5-20 mg/day of prednisone (or equivalent) for persons >10 kg for at least 4 weeks	Receiving corticosteroids: ¹ <0.5 mg/kg/day of prednisone (or equivalent) for persons <10 kg or ≤5mg/day of prednisone (or equivalent) for persons >10 kg for at least 4 weeks
Primary cellular immunodeficiency (e.g., SCID, autosomal dominant hyperIgE syndrome [AD HIES], interferongamma receptor/IL-12 pathway defects)	Primary immunodeficiency (e.g., common variable immunodeficiency, NF-kappaB pathway defects [NEMO], chronic mucocutaneous candidiasis, X-linked hyper IgM syndrome, autosomal recessive HIES)	
Advanced or untreated HIV/AIDS (CD4 <200 cells/mm ³) ^{* 2}	HIV (CD4 200-300 cells/mm ³) ³⁻¹²	HIV (CD4 ³ ≥300 cells/mm ³); VL undetectable ²
Hematopoietic stem cell transplant within 100 days or receiving immunosuppressive therapy for graft vs. host disease	Hematopoietic stem cell transplant >100 days prior and no evidence of graft vs. host disease	
	Hematologic malignancy	
Chimeric antigen receptor (CAR) T-cell therapy within 90 days ¹³	Chimeric antigen receptor (CAR) T-cell therapy >90 days and resolved cytopenias ¹³	
Solid organ transplant and treatment of rejection [†]	Solid organ transplant recipient on maintenance immunosuppressive regimen [†]	
Autoimmune and rheumatic diseases requiring treatment with biologic agents [‡] , especially those that interfere with T cell function and granuloma formation ^{9,14-19}		Autoimmune and rheumatic diseases not requiring treatment General medical frailty, including but not limited to: liver, kidney, lung disease, diabetes, malnutrition